
 

12/05/2024 

1 
 

 

Mental Health SON Limits 
Antipsychotic Age/Dose: 

Health Care Authority (HCA) - Antipsychotic Age and Dose Limitations 

*A zero indicates the need for an HCA-approved second opinion for any dose  

Drug Under 3 years* 3-5 years* 6-12 years* 13-17 years* 

Injectable formulations: 

All 2nd generation injectable products 0 0 0 0 

Oral formulations: 

Abilify (aripiprazole) 0 

 

5 mg per day 20 mg per day 30 mg per day 

Caplyta (lumateperone tosylate) 0 0 0 0 

Clozaril, FazaClo, Versacloz (clozapine) 0 0 0 700 mg per day 

Cobenfy (xanomeline and trospium chloride) 0 0 0 0 

Fanapt (iloperidone) 0 0 0 0 

Geodon (ziprasidone) 0 0 80 mg per day 160 mg per day 

Haldol (haloperidol) 0 0 10 mg per day 15 per day 

Invega (paliperidone) 0 0 0 0 

Latuda (lurasidone) 0 0 40 mg per day 80 mg per day 

Rexulti (brexpiprazole) 0 0 0 0 

Risperdal M-Tab (risperidone) 0 2 mg per day 4 mg per day 6 mg per day 

Saphris (asenapine) 0 0 0 0 

Seroquel XR (quetiapine XR) 0 0 400 mg per day 800 mg per day 

Trilafon (perphenazine) 0 0 12 mg per day 24 mg per day 

Vraylar (cariprazine) 0 0 0 0 

Zyprexa, Zydis (olanzapine) 0 0 10 mg per day 20 mg per day 

 


